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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt

08-Jul-2011

Testing completed

22-Aug-2011

The customer's contact person

Ramelli Bruno

Test Plan referred to

T:\Projects\RM-763\TestPlan\RS _testplan_RM-763.xls

Notes

Document name

T:\Projects\RM-763\EMC\FCC15CBT_RM-763_08.docx

1.1.

EUT and Accessory Information

The EUT is a 11-band mobile phone:
GSM850/900/1800/1900/GPRS/EGPRS/Monopole without GND reflector (GSM/WCDMA)
WCDMA 1/11(1900)/1V(1700)/V(850)/VIII/HSDPA/HSUPA/Monopole without GND reflector (GSM/WCDMA)

WLAN/Bluetooth
The EUT is tested with maximum rated TX power, modulated with pseudo random bit sequence (PRBS9).
Product Type SN HW MV SW DUT
Phone RM-763 004402136210782 0200 - Vp chl04 11w28 1 25946
AC-Charger AC-8E 4090498425930401604;0675387 - - - 23727
Battery BP-3L 3932131154140100772,0670635 - - - 23546
Headset WH-102 06943231106m1R61563 - - - 23579
1.2. Summary of Test Results
Bluetooth:

Section in CFR 47 Sectlgpérég_SZ%GEN Name of the test Result
15.247(b)(1) A8(0.4(2)) Conducted peak output power Passed
15.247(d) A8(0.5) Band edge compliance of RF emissions NP
15.247(d) A8(0.5) Spurious RF conducted emissions Passed
15.247(d), 15.209 A8(0.5) Spurious radiated emissions NP
15.207 7.2.2 AC powerline conducted emissions NP
15.247(a)(1) A8(0.1(1)) 20dB(bandwidth) Passed
15.247(a)(1) A8(0.1(2)) Carrier frequency separation NP
15.247(a)(1)(iii) A8(0.1(4)) Number of hopping frequencies Passed
15.247(a)(1)(iii) A8(0.1(4)) Time of occupancy Passed

PASSED
FAILED
NP

The EUT complies with the essential requirements in the standard.
The EUT does not comply with the essential requirements in the standard.
The test was not performed by the TCC Nokia Laboratory.
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2. Conducted peak output power

(15.247(b)(1), RSS-210 A8.4 (2))

EUT with DUT number

RM-763, DUT 25946

Accessories with DUT numbers

AC-8E, DUT 23727 ; WH-102, DUT 23579 ; BP-3L, DUT 23546

Operation Voltage [V] / [HZ] 115/60
Results Passed
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 23/46/99.8
Date of measurements 09-Aug-2011

Measured by

Christian Andersen

2.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

2.2. Test method and limit

Power

Attenuator

divider

EUT

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for conducted peak output power measurements

FCC Part 15C Compliance Test Report
/ Template Version 15.0

FCC15CBT_RM-763_08.docx
Copyright © TCC Nokia
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Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5 <=1 <=30
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2.3. Bluetooth Test results

2.3.1 GFSK modulation, PRBS packet type

Channel / fc [MHz] | P [dBm] | P [mW] Result

0/2402 6.84 4.831 PASSED
40/ 2442 7.51 5.636 PASSED
78 /2480 8.07 6.412 PASSED

Channel 0/ 2402 MHz (Peak detector, RBW: 1 MHz)

151
101

I 2.402040000 GHz
01 6.838 dBm

-107

PKin dBm

-20T

-30 t t t t t t t t t t t t t t t i
2400 2400.5 2401 2401.5 2402 2402.5 2403 2403.5 2404

Frequency in MHz

Channel 40 / 2442 MHz (Peak detector, RBW: 1 MHz)

151
101

2.442080000 GHz
7.515dBm

-101

PK in dBm

-20T

-30 t t t t t t t t t t t t t t t i
2440 2440.5 2441 2441.5 2442 2442.5 2443 2443.5 2444

Frequency in MHz
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Channel 78 / 2480 MHz (Peak detector, RBW: 1 MHz)

151
101

2.480056000 GHz
8.067 dBm

-101

PK in dBm

-20T

-30 t t t t t t t t t t t t t t t 1
2478 2478.5 2479 2479.5 2480 2480.5 2481 2481.5 2482

Frequency in MHz

2.3.2 8DPSK modulation, PRBS packet type

Channel / fc [MHz] | P [dBm] | P [mW] | Result

0/2402 6.64 4.613 PASSED
40/ 2442 7.13 5.164 PASSED
78 /2480 7.58 5.728 PASSED

Channel 0/ 2402 MHz (Peak detector, RBW: 1 MHz)

151
101

I 2.402024000 GHz
07 6.641 dBm

-10

PKin dBm

-20T

-30 t t t t t t t t t t t t t t t 1
2400 2400.5 2401 2401.5 2402 2402.5 2403 2403.5 2404

Frequency in MHz
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Channel 40 / 2442 MHz (Peak detector, RBW: 1 MHz)

151
101

2.442048000 GHz
7.130 dBm

PK in dBm

-20T

-30 t t t t t t t t t t t t t t t 1

2440 2440.5 2441 24415 2442 24425 2443 24435 2444
Frequency in MHz

Channel 78 / 2480 MHz (Peak detector, RBW: 1 MHz)

151
101
I 2.479984000 GHz
0 7.575 dBm
£
o5
=]
£ .10
X
o %
-20T
-30 t t t t t t t t t t t t t t t {
2478 2478.5 2479 2479.5 2480 2480.5 2481 2481.5 2482
Frequency in MHz
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3. Spurious RF conducted emissions
(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number RM-763, DUT 25946

Accessories with DUT numbers

AC-8E, DUT 23727 ; WH-102, DUT 23579 ; BP-3L, DUT 23546

Operation Voltage [V] / [HZz] 115/60
Results Passed
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 23/46799.8
Date of measurements 09-Aug-2011
Measured by Christian Andersen
3.1 Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

3.2. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHz]

Limit [dBc]

1-25000

<=-20
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3.3. Bluetooth Test results

3.3.1 GFSK modulation, PRBS packet type
Channel 0/ 2402 MHz

20T
07.402000000 GHz
r—6.940 dBm
e a0k .846000(XEBEHN00 GHz
g -37.299 €BA98 dBm
° e S .
£ | , s
o
-60T
-80 t t t t t t t t t {
0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4846 -37.3 PASSED
7228.8 -37.5 PASSED

Channel 40 / 2442 MHz

20T
09.442000000 GHz
T 7.398 dBm
£ ook .925200(8¥DEHIN00 GHz
o -38.106 481877 dBm
£
¥ -401
o
-60T
-80 t t t t t t t t t i
0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4925.2 -38.11 PASSED
7320.6 -38.38 PASSED
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Channel 78 / 2480 MHz

20T

r—7.662 dBm

e ol .93760004012602000 GHz
a -37.821 dB3r073 dBm
c - : e
v 1 ad A Aufs o gprorty
o

-60T

-80 t t t t t t t t t 1

0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4937.6 -37.82 PASSED
7411.2 -38.07 PASSED

3.3.2 8DPSK modulation, PRBS packet type

Channel 0/ 2402 MHz

20T

o
o

| 4.13% #842090MEE6G000 GHz

E 20T -34.136 431338 dBm
X
o
60T
-80 : : : : i i ‘ : : !
0.001 5 10 1 % ®

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4831.2 -34.14 PASSED
7205.4 -35.34 PASSED
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Channel 40 / 2442 MHz

20T

PK in dBm

-60T

-80
0.001

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4855.6 -34.25 PASSED
7334.4 -35.85 PASSED

Channel 78 / 2480 MHz

10 15 20 25

Frequency in GHz

20T

PKin dBm

-60T

-80
0.001

10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4928 -35.88 PASSED
7399.8 -35.89 PASSED
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4, 20 dB bandwidth
15.247(a)(1), A8.1 (a)

EUT with DUT number RM-763, DUT 25946
Accessories with DUT numbers | AC-8E, DUT 23727 ; WH-102, DUT 23579 ; BP-3L, DUT 23546
Operation Voltage [V] / [HZ] 115/60
Results Passed
Remarks None
Temp [°C] / Humidity [%RH] /
Air Pressure [kPa] 23/46199.8
Date of measurements 09-Aug-2011
Measured by Christian Andersen
4.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

4.2. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for 20 dB bandwidth measurements

Limit [MHz]
N/A
12 (26)
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4.3. Bluetooth Test results

4.3.1 GFSK modulation, PRBS packet type

20 dB bandwidth [kHz]

0/2402 | 960
40/ 2442 | 960
78/2480 | 944

Channel 0/ 2402 MHz

RE¥ 30 kHe
VEN 100 kMs
Raf 30 aB= Azt 20 am EWT 130 ma

"
b2 20
o
.
L e
Ly Al
-s0
.
Cencas 2.403 Gits 200 xHurs Span 2 s

Date: 9.A0G.2011 12:42:50

Channel 40 / 2442 MHz

RE¥ 10 kHe
VAW 100 kMs
Ref 20 amm Azt 20 am EWT 130 ma

o
. P
- \
~40
80
Canzawr 2.4432 SHs 200 xNe/ Span 2 Mis

Date: 9.A0G.2011 12:43:57
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Channel 78 / 2480 MHz

AEN 30 kNe Markes I [T
VEW 100 kMs
Raf 30 amm Azt 20 am EWT 130 ma

7] Al [T

R

Conter 3.48 CHe 200 MMas Span 3 ote

Date: 9.A0G.2011 12:45:03

4.3.2 8DPSK modulation, PRBS packet type

20 dB bandwidth [kHz]

0/2402 | 1316
40/2442 | 1312
7812480 | 1312

Channel 0/ 2402 MHz

AEN 30 kNe Markes I [T
VAW 100 kMs
Raf 30 amm Azt 20 am BWT 130 ma

7] Al [T

20 a /j\mr!\

Centaw 3.402 GMs 200 XMu/s Span 2 s

Date: 9.A0G.2011 12:46:09
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Channel 40 / 2442 MHz
RE¥ 30 xHs= Markasr 1
-wa 200 EN

Raf IC aBm ATt 0 an SWT 130 ma 2

e E G

= —
=D s
|,

— W ) -

PP Ll

T |

=1

=80

g T PP
Dacte: 9.AUG.2011 12:47:15
Channel 78 / 2480 MHz

AEY 30 xHs Harker I [TL
~VEN 100 kNs

Raf 2c aBm AT IC aB AWT 1350 mas

bl Aan

ER i
=z
&= | :

P o ,-/J\NJ\ e

B //\j’ /—\\_\i

=1

-840

Cenzasr 3.40 SHe 200 xXMw/ sSpan 2 iw
Dacte: 9.AUG.2011 12:48:20
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5. Carrier frequency separation

15.247(a)(1), A8.1 (b)

EUT with DUT number

RM-763, DUT 25946

Accessories with DUT numbers

AC-8E, DUT 23727 ; WH-102, DUT 23579 ; BP-3L, DUT 23546

Operation Voltage [V] / [HZ] 115/60
Results Passed
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 23/46199.8
Date of measurements 09-Aug-2011

Measured by

Christian Andersen

5.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power
divider

Attenuator EUT

5.2. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for carrier frequency separation measurements

Limit [MHz]

>=0.025 or 2/3 of the 20 dB bandwidth
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5.3. Bluetooth Test results

5.3.1 GFSK modulation, PRBS packet type

Carrier frequency separation [kHz] Result

1000 PASSED

Hopping on, carrier frequency separation of channels 39 / 2441 MHz and 40 / 2442 MHz

REW 100 kHs
VER 100 kN 53 an

Raf Ic aBm ATt a0 an SWT 3 =ma
= -
B [a]
== N
frazv]
S B
T/ T
N NN N
-a0
Center 2.442 CHe 200 kHa/ Span 3 MHe
Date: 9.AUG.2011 13:01:54
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5.3.2 8DPSK modulation, PRBS packet type

Carrier frequency separation [kHz] Result

990 PASSED

Hopping on, carrier frequency separation of channels 39 / 2441 MHz and 40 / 2442 MHz

AEY 100 kHs

VEN 100 kMs
Ref 20 aBm Atz 20 aB SWT 3 ma

-1

Cantawr 3.462 CHe 500 XM/ Span & e

Date: 9.A0G.2011 13:04:23
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6. Number of hopping frequencies

15.247(a)(1)(iii), A8.1 (d)

EUT with DUT number

RM-763,

DUT 25946

Accessories with DUT numbers

AC-8E, DUT 23727 ; WH-102, DUT 23579 ; BP-3L, DUT 23546

Operation Voltage [V] / [HZ] 115/60
Results Passed
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 23/46199.8
Date of measurements 09-Aug-2011

Measured by

Christian Andersen

6.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power
divider

Attenuator EUT

6.2. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for number of hopping frequencies measurements

Limit [number]

>=15
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6.3. Bluetooth Test results

6.3.1 GFSK modulation, PRBS packet type

Measured number of hopping frequencies | Result

78 PASSED

Hopping on, number of hopping frequencies
ARY 100 XxHs MHarkar 2 Ti
Raf 2C aBm ATE Ic 4B ::: ;:qn:.-

Canter 3.443 CHe » MM/ Span 30 e

Date: 9.AUG.2011 13:06:38

6.3.2 8DPSK modulation, PRBS packet type

Measured number of hopping frequencies | Result

58 PASSED

Hopping on, number of hopping frequencies
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AEY 100 kNs Markes 3
VAN 100 kMs

Raf 20 amm Azt 20 am E¥T 10 ms

) Ty

. LA & bt aandiag Ll otk din i LA ad o nafd AT
I'n Jul"r; b :'u .M,\% el rLAAAAAA _ll
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7. Time of occupancy
15.247(a)(1)(iii), A8.1 (d)

EUT with DUT number

RM-763, DUT 25946

Accessories with DUT numbers

AC-8E, DUT 23727 ; WH-102, DUT 23579 ; BP-3L, DUT 23546

Operation Voltage [V] / [HZ] 115/60
Results Passed
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 23/46199.8
Date of measurements 09-Aug-2011

Measured by

Christian Andersen

7.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power

divider

7.2. Test method and limit

Attenuator

EUT

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

The total time of occupancy is get by multiplying the measured number of transmissions occurred during

31.6 second period with the duration of one transmission.

Limits for time of occupancy measurements

Limit [s]

<=0.4
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7.3. Bluetooth Test results

7.3.1 GFSK modulation, PRBS packet type

Hopping on, number of transmissions, channel 40 / 2442 MHz Duration of one Time of
transmission occupancy Result
90 2.912 0.262 PASSED

Hopping on, duration of one transmission, channel 40 / 2442 MHz

RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz -10.21 dBm
Ref 20 dBm “Att 30 dB SWT 4 ms 1.428000 ms

20 nds [TL] 30|00 dB
PWIDTH| 2.912000 ms
10 Temp_1f [T1 ndB]
-45/50 dBm|SG
- f12.000000 ps
Temp—2T £ Tt
-46(49 dBm
2.900000 ms

-80

Center 2.442 GHz 400 ps/

Date: 22.AUG.2011 09:23:25

Hopping on, number of transmissions, channel 40/ 2442 MHz

RE¥ 100 kHs Marks
VAN 100 kMs

Refr 20 dbm Azt 20 aB T 31.6 @
]
Lo (]
]
-0
-0
Center 3.643 Gl 3.26 8/

Dace: 9.AUG.2011 13:15:29
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7.3.2 8DPSK modulation, PRBS packet type

Hopping on, number of transmissions, channel 40 / 2442 MHz Duration of one Time of
transmission occupancy Result
92 2.912 0.269 PASSED

Hopping on, duration of one transmissions, channel 40/ 2442 MHz

VEN 300 kN
10 amm Azt 20 am B¥T 4 ma

H 3.913300 ma
as [

Date: 9.A0G.2011 13:15:39

Hopping on, number of transmissions, channel 40/ 2442 MHz

|
o ] i

ERIAT IIIII I
A LSRR [
LA LA AL e
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8. Test Equipment
8.1. Conducted measurements
Eq. No Equipment Type Manufacturer Used in
13037 Power Supply 0-15V 10A EA3012 LP Instruments 15C, 15B
13357 Signal Generator SMP02 Rohde&Schwarz 22/24/27, 15C, 15B
13513 Pulse Limiter ESH3Z2 Rohde&Schwarz 15C, 15B
13666 Receiver ESPC Rohde&Schwarz 15C, 15B
13935 LISN ESH3-Z5 Rohde&Schwarz 15C, 15B
20682 LISN ESH3-Z5 Rohde&Schwarz 15C, 15B
16601 Communication Tester CMU200 Rohde&Schwarz 22/24/27, 15C, 15B
16995 Directional Coupler 20dB 0,5- |1538RA-20 Weinschel 15C, 15B
2,0 GHz SMA Conn.
18772 Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B
18772 Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B
19116 Power splitter - various 22/24/27, 15C, 15B
19171 Communication Tester CMU200 Rohde&Schwarz 15C, 15B
19625 Climatic Chamber VT4002EMC Voétsch 22/24/27, 15C, 15B
19678 Spectrum Analyzer FSP Rohde&Schwarz 22/24/27, 15C, 15B
20168 Bluetooth Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B
20543 UPS. 700V/A 490W PW 9120 700i Powerware 22/24/27, 15C, 15B
20544 Transformer. 230/115V - Nokia 22/24/27, 15C, 15B
20739 Communication Tester CMU200 Rohde&Schwarz 15C, 15B
8.2. Radiated measurements
Eqg. No Equipment Type Manufacturer Used in
13077 Power Supply EA-3016 - 22/24/27, 15C, 15B
13799 Signal Generator SMP02 Rohde&Schwarz 22/24/27, 15C, 15B
13936 Band reject filter WRCD1747.5-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS Instruments
13937 Band reject filter WRCA902.4-0.2/40-6SS | Wainwright 22/24/27, 15C, 15B
Instruments
14021 Relay Dual 6 Chnl pyWave 10-785-522 - 22/24/27, 15C, 15B
Mux
14114 Highpass Filter WHK1000-12SS Wainwright 22/24/27, 15C, 15B
Instruments
14187 Band reject filter WRCD1747.5-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
14188 Band reject filter WRCA902.4-0.2/40-6SS | Wainwright 22/24/27, 15C, 15B
14900 Antenna Controller HD100 HD GmbH 22/24/27, 15C, 15B
15191 Turntable Contoller Unit G-800SDX YAESU 22/24/27, 15C, 15B
15742 Programmable Relay | = -----meememeeeee- Pickering 22/24/27, 15C, 15B
Switching System
16633 Band reject filter WRCD1880.0-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
16948 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
16949 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
17644 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
18416 Communication Tester CMU200 Rohde&Schwarz 22/24/27, 15C, 15B
18773 Anechoic chamber RFD-100 ETS-Lindgren 22/24/27, 15C, 15B
18774 Anechoic chamber RFSD-F/A-100 ETS-Lindgren 22/24/27, 15C, 15B
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Eq. No Equipment Type Manufacturer Used in
18792 Mast/turntable controller 2090 ETS-EMCO 22/24/27, 15C, 15B
18860 Antenna HL562 Rohde&Schwarz 22/24/27, 15C, 15B
19151 High Pass Filter WHJS3000-10SS Wainwright 22/24/27, 15C, 15B
19587 Band reject filter WRCG2400/2483- Wainwright 22/24/27, 15C, 15B
2390/2493-35/10SS
19966 Antenna HFH2-Z2 Rohde&Schwarz 15C, 15B
20078 Relay 2x6 Chnl pyWave Mux 10-785B-522 Pickering 22/24/27, 15C, 15B
20114 Band reject filter WRCG1737/1743- Wainwright 22/24/27, 15C, 15B
1733/1747-40/6SS
20115 Band reject filter - Wainwright 22/24/27, 15C, 15B
20116 Band reject filter WRCG832/83/-825/845- | Wainwright 22/24/27, 15C, 15B
40/5SS
20168 Bluetooth Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B
20543 UPS. 700V/A 490W PW 9120 700i Powerware 22/24/27, 15C, 15B
20544 Transformer. 230/115V - Nokia 22/24/27, 15C, 15B
20698 Antenna BBHA 9120 D SCHWARZBECK 22/24/27, 15C, 15B
- Relay Dual 6 Chnl pyWave 10-785-522 - 22/24/27, 15C, 15B
Mux
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